YD-KUO1-625} 773 57

75 1 = 4 b prg=s Description Pk i 75 A8 5 E4 b Description o LUbE T

1 |GB/T6186 A4 R BUR IR RIS 2 |nut M5 01.03. 0102 49  |yD45. 01. 00. 08-00 WE 15X 35X 4. 5 0il seal 15X35X4.5 1 03.01. 2. 087
2 |6B/T93 SIS 19 |spring washer 5 01. 04. 0091 50  [GB/T900 IEFEAYMS-M8 X 26-8. 8 [double—screw bolt AYMS-M8X2f 2 01.02. 1051

3 |GB/T97.1 -3 85 19 |plate washer 5 01.04.0121 51 |YD62. 00. 02-2 Ik B tensioner block 1 06. 06. 199

4 |YD62.01.09.00-1 |47 25 a4 1 |muffler cover plate 06. 02. 095

5 [YD62.01.09. 01-00 |75 stk 1 |muffler body 06. 06. 166 53 |GB/T9074. 1 BRET 4 & 1FM5 X 48 adjust screw M5X48 1 01.01. 4102
6 |YD62.01.00-4 VH 7 R g 1 |muffler sealing plate 08. 024 54 |YD62. 04. 00-2 0] o7 FH 2 rod spring 1 06. 03. 028

7 |YD62. 01. 00-8 I AHE R 2 |muffler connecting screw 06. 06. 225 55  [vYD62. 04. 00-1 R FE brake control rod 1 06.01. 012

8 |GB/T6191 7N FERETM5 X 20 12 |hexagon screw M5X20 01.01. 2141 56 |YD62. 04. 03-1 FRAS e spacing block 1 04.01. 11. 05906
9 |vyD62.01. 00-1 VR (R 80 1)) 1 |cylinder body 05.01. 02. 010 57 |YD62.01.01.01-2 PR A AR AH 4T spacing shield pin 2 01. 05. 0021
10 [yD45.01. 11.04-00 [k7E%E (NHSP LD L8RTF| 1 [spark plug NHSP LD L8RTF 02. 35. 08 58 [GB/T1896 JFO$4 6 shield ring 6 2 01.04. 1070
11 |YD62. 01. 00-5 PR N oE 1 |air intake tube sealing plate 08. 010 59 |YD62. 04. 03-2 PR A4 spacing pin 1 01. 05. 0031
12 |YD62. 01. 00-2 R 1 |air intake tube 04.01.11. 02206 | 60 |YD62.04.03-3 FRALES spacing wheel 1 06. 06. 162
13 [vyp62.01. 00-6 Ay 25 % e 1 |Sealing plate for carburetor 08. 007 61 |GB/T896 JEOSE2 shield ring 2 1 01.04. 1061
14 |YD62. 01. 06. 00-00 |1k #% (HAD-238) 1 |carburetor 06. 06. 075 62 |YD45. 01. 00. 04-2 HLIHIE o0il filter screen 1 | 04.01.07. 05608
15 |YD62. 01. 00-10 Ay SE 1 |tube to modify the carburetor 04.01.11.01808 | 63 |YD45. 01. 00. 04-1 HLi P oil filter 1 06. 06. 115
16 [vyD62. 01. 00. 02-00 [KUITHIAF 1 |throttle rod 06. 03. 108

17 [vyp62.01. 00. 01-00 |35 1 |air intake socket 04.01.11.02306 | 64 [YD62.05.00-3 Bl 0il tube 1 03.01. 2. 068
18 [6B/T6191 P 7N R IEETMB X 82 2 |hexagon nut M5X82 01.01.2171

19 |YD62.01. 11. 05-00 |#4% 52k 1 |connection conducting wire / 65 |YD62. 05. 00-4 B e 0il tube base 1 |o04.01.11.01906
20 [YD62.01. 11.04-00 |33k 1 |grounding wire 02. 34. 28

21 |YD62.01.11.03-00 | & kS52k 1 igniter conducting wire 02.34. 27

22 |YD62.01.00-7 NN 1 sponge transition block 04. 03. 0001705 66 |YD62. 05. 00-2 I 0il tube and nozzle 1 03.01. 2. 060
23 |YD62. 01. 00-9 SRS 1 aeration jet circlip 06. 03. 068 67 |YD62. 04. 00-3 I ZE B brake spring 1 06. 03. 060
24 |YD45.01.01.02-2 |3@~S M5 1 aeration 03.01.2.098 68 |YD62. 04.00-4 PR tubo for brake spring 1 03.01.2.011
25 |GB/T818 BRATMA X 16 2 |screw M4X16 01.01. 1453 69 [YD62.01.01.01-3 PR brake spring pin 1 01. 05. 0010
26 |GB/T93 A4 2 |washer 4 01.04.0191 70 |YD62. 00. 00-5 RIZE R brake cover plate 1 |04.01.11.04906
27 [GB/T97.1 P54 2 plate washer 4 01.04. 0251 71 |YD62. 04. 00-5 FR A7 AR spacing shield 1 06. 02. 091

28 [YD62.01. 11.02-00 A5 ‘k £k ] 1 |igniter wire coil 02. 35. 07 72 |GB/T879.2 SR [ A4 X 8 pin 4X8 1 01. 05. 0251
29 |YD62. 01. 11. 01-00 | Sk 1% 1 |igniter 02. 35. 02 73 |GB/T119.2 FIAEAE3 X9 pin 3X8 1 01.05.0161
30 [GB/T6171 BREIM10 X 1 1 |nut MI0OX1 01.03.0131 74 |[VYD62. 04. 02-00 R A brake strap 1 06. 03. 055
31 |GB/T93 B 10 1 |spring washer 10 01.04. 0211 75  |YD62. 00. 08-00 BRGNS o0il modifier 1 06.06. 113
32 [YD62.01.10.00-00 | K& &AL 1 |flywheel 02. 36. 04 76 [YD62. 00. 00-10 T 4 1] 5 JA 0il modifier base 1 03.01.2.017
33 [YD62.01.00.03-00 |iHi#f13X20X 4. 5 1 |oil seal 13X20X4.5 03.01.2.085 77 |YD62. 05. 00-8 WHHREE 0il modifier connecter 1 03.01.2.016
34 |YD62.01.01.00-1 |4tk 1 |left case body 05.01.01. 158 78  [YD62.01.00-14 F4RUR anti-wind plate 1 |04.01.11.00506
35 |GB/T119.2 55X 10 3 |pin 5X10 01.05. 0071 79 |YD62. 00. 09-00 T turbine 1 06. 06. 157
36 |YD62.01.00-3 PR AR s 1 |eylinder sealing plate 08. 015 80 [vD62.00. 00-14 EAL fixing tube 1 06. 06. 049
37 |YD62.01.03.00-1 |i&%EFF 2 |piston ring 06. 06. 093 81 |YD62. 05.01-00 DIREER 0il pump 1 06. 06. 108
38 |YD62. 01. 03. 02-00 |3 % 1 |piston 06. 06. 086 82 |GB/T818 BETM5 X 18 screw M5X 18 5 01.01.1071
39 |YD62.01.03.00-2 |i%%Esy 1 |piston pin 06. 06. 101 83 |YD62.01.00-11 B4 SRR B 12x48% 1 clutch washer12X48X1 1 06. 02. 059
40 [YD45.01. 03-4 IR 2 |piston pin circlip 06. 03. 030 84 |YD62. 01. 13.01-00 22958 clutch assembly 1 | 05.01.04.0033
41 |YD62.01.03. 00-3 |74k &S, 2 |needle bearing ring 06. 06. 056 85 |YD62.01.13.01-2 B b shoe block 3 06.01.014




42 |YD45. 01. 03. 02-00 |JEEH 47K 11X 15X12. 5 1 |needle bearingl1X15X12.5 01.05. 1130 86 [vyD62.01.13.01-3 R A clutch extension spring 1 06. 03. 045
43 |YD62. 01.03. 01-00 |ph#hiE a1k 1 crankshaft connecting bar componen 06. 05. 007 87 |YD62.01.13.01-1 JrEs retainer 1 06. 01. 002
44 |GB/T1099 B3 X 3. 5X 10 1 |semicircular key 3X3.5X10 01. 06. 0031 88 [vD62.01.00. 04-00 Ve 10X 14X 13. 5 [needle bearing 10X 14X 13.5 1 01. 05. 1100
45 |GB/T276 h7K6202 DZE15X35X1] 2 |bearing6202 grade D 15X 35X 11 01. 05. 1260 89 [YD62.01.13.00-1 BAIE cluth shell 1 06. 05. 005
46 |YD62.01.01. 00-2  |4fifAkssE 3 1 |case body sealing plate 08.018 90 [YD62.01.00-12 B sprocket 1 06. 06. 127
47 [GB/T893. 1 141835 1 |ring35 01.04. 1011 91 |YD62.01.00-13 BEECTHIBI8 X 23X 2 sprocket plate 8X23X2 1 06. 02. 064
48 |YD62.01.01.01-1 |[A %tk 1 |right case body 05.01.01. 163 92  |GB/T6177. 2 2L IEBIMS X 1 /2 flange nut M8X1 left 1 01.03. 0061




YD-KUO1-62 144 353
75 R 5 £ P B YLD 75 R 5 k4 i Ko Yk 5
1 |YD38-3.05.01-00 |7 uk4itt 1 air filter lock nut 04.01.07. 06806 | 37 |YD38-3.03.00-2 PRI fuel tube base 1 03.01.2.073
2 |YD38-3.05.00-6  |#if}H B 15x26x1 1 lock nut washer 15X26X1 03.01. 2. 056 38 [YD62.03. 00-9 PRI R fuel tube circlip 1 06. 03. 034
3 |yp62. 00. 00-1 RS 1 air filter cover 04.01.11.02905 | 39 |yD45. 03. 03-00 VRIS A petrol filter components 1 |04.01.07. 09608
4 |yD62.01. 08. 00-00 |7 uks% 1 air filter 04.01.11. 02408 | 40 |YD62. 00. 00-12 KEEIEETM6x16 screw M6X 16 2 06. 06. 215
5 |YD62.01.08.00-1 |ZjEdesli)r 1 air filter sealing gasket 03.01.2.054 41 |6B/T819.1 YISKUBETMS X 14 screw M5X 14 4 01.01.1053
6 |YD62.00.00-3 By 2R 1 anti-dust base 04.01.11.01506 | 42 |GB/T956. 1 HETE 1K A washer 5 4 01.04. 0151
7 |¥D38-5.02.00-4 |jE3ETAH 1 start handle 04.01.06.05109%«] 43 [YD62. 00. 06-00 T left shock rubber base 1 03.01. 2. 096
8 [yD62.02.00-5 JABhi 4 1 start stretching wire 04. 03. 0001608 44 |YD62. 00. 07-00 A5 Yk 2 B right shock rubber base 1 03.01. 2. 094
9 |GB/T818 BRETM5 X 18 4 screw M5x18 01.01. 1071 45 |YD62. 03. 00-5 JHAR 3R anti-shock rubber 1 1 03.01. 2. 089
10 [GB/T93 P E RS 7 spring washer 5 01.04. 0091 46 |YD62. 03. 00-4 AR RS B anti-shock rubber 2 1 03.01.2.091
11 |GB/T97.1 P-4l 7 plate washer 5 01.04. 0121 47 |YD62. 03. 00-12 AR fuel tank 1 |04.01.11. 06008
12 |YD62. 00. 03-1 PRI 36 1 fuel tank cover 04.01.11.07807%] 48 |YD62. 03. 00-11 VAR AR crank shock board 1 03. 01. 2. 090
13 [VD38-3.03.02-3  [#5:#}#1824x34%x1.5 1 packing washer 24X34X1.5 03. 01. 2. 059 49  |YD45. 03. 00-1 BRI anti-shock rubber 1 03.01. 2. 044
14 |YD45. 01.00. 05-2 |tk 2 anti-drop plate 04.01.07. 04408 | 50 |YD62. 03. 00-10 JER A YRR right shock block of case 1 03.01.2.014
15 |YD62.02.00-6 AR B 1 anti-shock rubber circle 03.01.2.092 51 |YD62. 03.01-00 JE AR base body 1 [04.01.11.01105%
16 [YD62. 02.01-00 JR A 1 starter cover 04.01.11.04105%] 52 |YD38-3.03.00-4 Hi 5 front cover 1 04. 01. 04. 06506
17 |YD62. 02. 00—4 JEEEN 1 start coil-spring 06. 03. 085 53 [vYD62.00. 00-2 3R upper cover plate 1 |04.01.11.05405
18 |YD62. 02. 00-2 B 1 coil-spring gland 04.01.11. 03408 | 54 [GB/T818 BEETMS X 14 Screw M5X 14 5 01.01.1331
19 |GB/T845 B B24TST2. 9X 7.5 2 screw ST2.9X7.5 01.01.1323 55 |YD62. 00. 00-4 S5 R AR anti—freezing plate 1 ]04.01.11.01606
20 [YD62. 02. 02-00 JaEh 1 start plate 04.01.11. 08101 | 56 |YD62. 04. 01-00 (IEEY front damper 1 |04.01.11.04607
21 |GB/T9074. 19 H BURE] A 1FST4. 8X 1 tapping screw ST4.8X13 01.01. 4093 57 |YD62. 00. 00-13 A 18T M5x18 screw M5X 18 1 06. 06. 228
22 |YD62. 02. 00-00 HEBN R AR 1 starter assembly 05.01. 04. 0195 58 |YD62. 00. 04-1 IRGIEES oil tank cover 1 |04.01.11.07907
23 [vD62. 02. 00-1 FULE 1 bossing 04.01.11.00606 | 59 [YD62.00. 03-2 OJ B 23x3.5 0 shape circle 23X3.5 1 03.01.2.100
60 [vYD62.00.00-11 R R B anti-shock lock nut 2 |04.01.11.02106
61 |YD62.00.05-00 BTl = front anti-shock base 2 03.01. 2. 064
24 |GB/T845 I BOHB%TST4. 8 X 13 5 tapping screw ST4.8X13 01.01.1511 62  |YD62. 00. 00-6 Witk teeth blade 1 06. 02. 010
63 |YD62. 00. 00-8 FEAA AR cover plate 1 06. 02. 094
64 [GB/T818 BEETMA X 10 screw M4X 10 1 01.01.1181
25 |YD38-3.01. 11. 04-0[& kT % 1 extinction switch 02. 05. 16 65 |YD45.08. 002 5 spacer plate 1 ]04.01.07. 08606
26 |YD62. 03. 02-00 Fhis 1 handle cover 04.01. 11. 06405 66 |GB/T845 H BOEETST4. 2X 8 tapping screw ST4.2X8 1 01.01. 1351
27 |vD62. 03.00-3 T HERE 1 acceleration rod 06. 03. 087 67 |YD62.00.01-1 A1 25 2R right cover plate 1 06. 02. 101
28 |YD62. 03. 00-1 BBl 1 trigger 04.01.11.00106 | 68 [vD62.00. 10-00 A 5 right cover 1 |04.01.11. 07205+
29 |YD45.03.00-12 HRALEL 1 trigger torsion rod spring 06. 03. 007 69 |GB/T6177.1 1522 MERIMS flange nut M8 2 01.03. 0052
30 [yD62.03.00-2 MBI HIE 1 trigger control rack 04.01.11.00206 | 70 [vyD38-3. 06. 03-00 T P anti-shock base 1 03. 01. 2. 046
31 1l A e R 1 balancer 04.01.07. 07208 71 |GB/T845 B B2 5TST4. 8X 16 tapping screw ST4.8X 16 1 01.01. 1541
32 |YD45. 03. 00-7 Pl A 1 balancer cover 72 |YD38-3. 00. 00-8 KB anti—-dust cover 1 04. 01. 04. 00306
33 |YD45. 03. 00-6 ST AR AR IR 1 balancer rubber 73 |YD62. 00. 00-7 FHBEHR chain guide dog 1 06. 02. 017
34 |YD45. 03. 00-5 SRR 1 balancer body 74  |YD38-3.01.00-16 PHREPUEET chain guide dog screw 1 06. 06. 218
35 |YD38-3.03.00-3 VAT R 1 balancer base 03.01.2.063 75 |YD62. 06. 00-00 RIS K front handle assembly 1 06. 06. 149
36 [YD62. 03.00-8 BRI 1 fuel tube 03. 01. 2. 069 76 |YD62. 00. 00-9 TRIBEAR front handle plate 1 06. 02. 084
77 |GB/1845 HIIZ4TST4. 8X 19 |tapping screw ST4.8X19 4 01.01. 1501




	YD-KU01-62 CN-EN



